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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

IC LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Reflevel 30.00 dbm  Offsat 10.80 db Mode Auta Sweep Ref Level 30,00 dbm  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit §heck PABS Limit (
20 dbte—fouBlaus ) ive sas oak o0 dhife—s £ _ABS
|
10 dBm J[i 10 dam J‘
0 dBr |‘\ o TT
|
10 dBm —— \ -10 dBm = {. T T
|
29 dam J i
| | B \
[ ] ] 4 p i
Fiicus I |\ H [ ‘
=0 dBm M \,_\‘ T \l \l T 4‘ n
| L f f, v i A 1
-50 dam ‘J i J\- AN, WL 'S, o ‘
508 =
Start 763.0 MHz 7007 pts Stop B06.0 MHz ||| start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions |
| Rangelow | Rangeup | RBW | Freguency. | Powerabs | ALimit I Rangelow | RangaUp | REW | Fraquency | Powerabs | ALimit
763,000 MAz 775,000 MHz 6 250 krz 77242857 MHz 6126 dBm 6,28 08 ||~ 763.000 e 775.000 MHz 6.250 FHz 764,01299 MHz -61,22 dem -26.22 dB
775.000 MHz 776,900 MHz 100,000 kHe 776.69146 MHz 47 dém -23.47 dB 775.000 MHz 776.900 MHz 100,000 kHz 775.59885 MHz -40,48 dam -36.49 dB
776, MHz 777.000 M 30.000 kHz -3 Bm -268,33 dB 776, | MHz 777.000 MHz 3(\@!.\0 kHz 776.98377 MHz -53,78 dém -40.78 dB
777.000 MHz 787,000 MHz 100,000 kHz 18.80 dém -11.20 dé 777.000 MHz 787.000 MHz 100,000 kHz 786.38561 MHz 18,50 dim |
787.000 MHz | 787.100 MHz 30.000 kHz -53.87 dBm | -40.67 dB 787.000 Mz 30,000 kHz ~40,90 dBm
767.100 MHz 793.000 MHz2 100.000 kHz -42.07 dBm -29.07 dB 767.100 MHz 100.000 kiz | & dem :
793,000 MHz 905,000 MHz 6.250 kHz 9527022 -60.60 diEm -25.60 B 793.000 MHz 806.000 MHz 60,58 dém | -55,58 dB
— - — - - i
L JL ] CHNTID ea ) NN we

Date 2.0CT 2017 08:54.00

20CT 2017 090316

Band Edge / Full RB

Spectrum I |u¢?
Ref Level 30.00 dém Offset 10.80 d& Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck I PABS
20 dbmﬂ SDUREOUIS R INE ARS pPARS
10 dem
0 dBm —]
-10 dBrm \
-20 dem |’_ \
L IS _ | \ -
-40 dem / ¥ T \\]
-50 dem |
SSR.dams — I e
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
 Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit |
763,000 MHz | 775.000 MHz | 6.250 kHz | 774.61039 MHz -61,19 dBm | -26,19 dB
| 775.000 MHz | 776,900 MHz | 100.000 kHz | 776.89715 MHz -37.12 dBm -24.12 dB
776,900 MHz | 777.000 MHz .000 kHz | 776.99385 MHz | -40.78dBm | -27.78.d8
777.000 MHz | 787.000 MHz | 100.000 kHz | 782.45954 MHz | 2.02 dBm -27.98 dB |
787,000 MHz | 787.100 MHz | 30.000 kHz | 787.00375 MHz -40.61 dBm -27,61 dB
787.100 MHz | 793.000 MHz | 100,000 kHz 787.12652 MHz -37.20 dBm | -24.20 dB |
793.000 MHz | B06.000 MHz | 6.250 kHz | 793.03247 MHz | -53.86 dBm | -18.86 dB.
i b
L J1 J TR
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

IC LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=
rm—— [= " 7
RefLevel 30,00 dbm  Offset 10,60 dB Mode Auts Sweep Ref Level 30.00 dém  Offset 10.80 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AavgPwr
Limit ¢heck PARS Limit (
INE_aBs pal 0 dbifle—tBUBIOUS }INE ABS
ﬁ 10 dém P}
‘w ode ‘l
I I
__f L -10 dem 3= T
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| 3 | j | \
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\ ] g
A | | { | I L\/L
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- o e
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit I Rangelow | RangaUp | REBW | Fraquency |  powerabs |
763,000 MHz 775,000 MHz 6.250 kHz 771,34865 MHz -61.24 dBm -26.24 08 ||| 763.000 MHz 775.000 MHz 6.250 kHz -61,16 dBm 26.15 dB
775.000 MHz 776,900 MHz 100,000 ki -42.47 dBm -29.47 di 775.000 M 776.900 MHz 100,000 Kz -409,55 dam -36.55 dB
776,900 MMz | 777.000 MHz 30.000 kHz -44.54 dBm -31.54 dB 776,900 M 777.000 MHz 30,000 kHz -54,00 B -41.,00 dB
777 MHz 787,000 MHz 100,000 kHz 17.58 dBm -12.42 dB 777.000 M) 787.000 MHz 100,000 kHz 17,55 dBém | -12.45 di
787.000 MHz | 787.100 MHz 30.000 kHe ~54.13 dBm | ~41.13 dé 787.000 MHz 30,000 kHz -45,70 dém -32,70 dB
787.100 MHz 793.000 MHz 100000 kHz -42.67 dBm -29.67 db 787.100 MHz g3, 100.000 kHz | -43,22 deém -30.22 dB
733,000 MHz 805,000 MHz 6.250 kHz 35 240 -60.80 dEm -25.80 dB 793.000 MHz 806,000 MHz 5.250 kHz 60,98 dém | -25.98 dB
— - — - - i
L JU _J (LT ] ] UNRENNND e

Date 2.0CT 2017 085514

20CT 2017 090442

Band Edge / Full RB

trum I |u¢?
Ref Level 30.00 dBm  Offset 10.80 dB Mode asuto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 db}_\:r\ sDUBTOIS INE ARS paiBe
10 dem
0 dBm [__—— -—1
-10 dBm - l \
-20 dem |r J \
|
-40 dem ~ e
/ i i \..\_l
-50 dem |
A048m . M
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
763,000 MHz | 775.000 MHz | 6.250 kHz | 764.68432 MHz -61,16 dBm | -26,16 dB
| 775.000 MHz | 776,900 MHE\ 100.000 kHz | 776.87248 MHz -37.98 dém -24.98 dg
776.900 MHz | 777.000 MHz | 30.000 kHz | 776.96808 MHz -41.70 dBm -28.70 dB |
777.000 MHz | 787.000 MHz | 100.000 kHz | 781.31069 MHz | 0.93 dbm -29.07 d& |
767,000 MHz | 787.100 MHz | 30,000 kHz | 787.00235 MHz -41.89 dBm -28,89 dB
787,100 MHz | 793.000 MHz | 100,000 kHz | 787.106884 MHz | -37.80 dBm | -24.99.dB |
753.000 MHz | B06.000 MHz | 6.250 kHz | 793.12338 MHz | -55.40 dBm | -20.40 db.
R b |
L J1 J TN 8
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SPORTON LAB.

FCC RF Test Report Report No. :FG791919B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date 2.0CT 2017 04:29

17

Date 2OCT 2017 04:30°-10

tr =
Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 10.80 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit tjhﬁrk Limit (lhrrx
ne $PURIOUS | INE_ABS ne $PURIOUS |LINE_ABS
10 ddA— -10 déRE—
5 _LINE_ABS_ B _LINE_ABS_
-20 dBr
-30 dBm
- 411 dBrm =
50 dBm
NP AT et | N
-50 dBm -
PN _—
-a0 dBm -0 dBm
-a0 de a0 dir
Start 30.0 MHz 18004 pts Stop B.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions (Spurious Ernissions
| Rangelow |  Rangeup | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | REBW | Frequency | Power Abs ALImit
30,000 MHz | 763.000 MHz 100.000 kHz | 730 41254 MHz -67,02 dBm -54,02 R 30,000 MHz | 763.000 MHz 100,000 kHz | 730 41254 MHz ~67 40 dBm | -54.40 dB
806,000 MHz 1,000.GHz | 100.000 kHz 871.97551 MHz | -67.60 dBm -54.60 dB B06.000 MHz 1,000 GHz | 100.000 kHz 931.018%5 MHz | -67.76 dBm -54.76 dB
1.000 GHz | 3.000 GHz 1.000 MHz | 1.55511 GHz | -40.41 dBm -27.41 dB 1.000 GHz | 3.000 GHz | 1.000 MHz | 1.55511 GHz -42.22 dBm | -20.22 d8 |
3.000 GHz 8.000 GHz 1.000 MHz 6.99635 GHz -52.67 dBm -39.67 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.84987 GHz -52.64 dBm -30.64 dB
{ i L[]0 i i T

Middle Channel / QPSK

Middle Channel / 16QAM

trum tr
Ref Level 0,00 dém Offset 10.20 dB Mode Auto Sweep Ref Lavel 000 dém Offset 10.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr (@1 Avgrwr
Limit (thock PARS Limit (hock PARS
10 aglr;ll BPURIOUS INE_ABS PABS 10 Ag]’_‘ SPURIOUS INE_ABS
SPL _LINE_ABS_ E _LINE_ABS_
-20 dem
=0y -30 g8
-40 dBm 401 dBm
-50 dém -50 dBm
= T i W ST MWWW'\M
-6l de 50 dBm I
= x K}
-80 darm -80 dBfn
a0 dér -00 dBr
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions (Spurious Ernissions
| Rangelow |  Rangeup | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | REBW | Frequency | Power Abs ALImit
50.000 MHz | 763.000 MHz 100,000 kHz 734.57676 MHz 57,0 54,04 4B 30.000 MHz | 763.000 MHz 100000 kHz | 734.57676 MHz -67.08 dBm | 54,08 0B
806,000 MHz 1,000.GHz | 100.000 kHz 913.95552 MHz | -54.70 dB B06.000 MHz 1,000 GHz | 100.000 kHz 931.21289 MHz | -67.84 dBm -54.84 dB
1.000 GHz 3.000 GHz 1.000 MHz | 1.56011 GHz | -27.28 4B 1.000 GHz | 3.000 GH: | 1.000 MHz | 1.56011 GHz -40.99 dBm | -27.99 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.85486 GHz -39.62 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.85186 GHz -52.64 dBm
' i l i
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level dBm  Offset 10.80 dB Mode Auto Swesp Ref Lavel dBm Offset 1080 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit tflmrk Limit (Ihprx
FPURIOUS |LINE_ABS .in ddne I;mwsmw INE_ABS
_LINE_ABS_ | SPLRIOUS_LINE_ABS_
-20 dem
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411 dBrm
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J g A S AP e Pt 2 R P ia R e
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Start 30.0 MHz 18004 pts Stop B.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions (Spurious Ernissions
| Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit | Rangelow | Rangeup | REBW | Frequency | Powerabs | ALImit
30,000 MHz | 763.000 MHz 100.000 kHz | 737.54098 MHz 67.25 dBm | -54.25 R 30,000 MHz | 763.000 MHz 100,000 kHz | 737.54008 MHz -67.63 dBm | -54.63 0B
806,000 MHz 1,000.GHz | 100.000 kHz 8B7.00300 MHz | -67.46 dBm -54.46 dB B06.000 MHz 1,000 GHz | 100.000 kHz 906.00550 MHz | -67.78 dBm -54.78 dB
1.000 GHz | 3.000 GHz 1.000 MHz | 1.56511 GHz | -40.52 dBm -27.52 dB 1.000 GHz | 3.000 GHz | 1.000 MHz | 1.56511 GHz -40.87 dBém -27.87.d8
3.000 GHz 8.000 GHz 1.000 MHz 6.64687 GHz -52.72 dBm -39.72 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.89485 GHz -52.41 dBm -30.41 dB
( i [[[]11]] { i
Date 2 0CT 2017 04:40 46 Date 20OCT 2017 04°41.40

LTE Band

13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

trum tru
Ref Level 0,00 dém Offset 10.20 dB Mode Auto Sweep Ref Lavel 000 dém Offset 10.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr (@1 Avgrwr
Limit (thock PARS Limit (Fhock
-1n AinE _BPURIOUS LINE_ABS PARS _in dioe _BPURIOUS LINE_ABS
S _LINE_ABS_ EI _LINE_ABS_
-20 der
-30 dBm
¥ -4 dBm -
50 dBm
i ~ Al NS et R e S
50 dBm
X L] |
-80 darm -80 dBfn
a0 dér -00 dBr
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions (Spurious Ernissions
| Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit | Rangelow | Rangeup | REBW | Frequency | Powerabs | ALImit
50.000 MHz | 763.000 MHz 100,000 kHz 732,77886 MHz 66,88 dBm ~53.86 4B 30.000 MHz | 763.000 MHz 100000 kHz | 732,77886 MHz ~67.50 dBm 54,50 0B
806,000 MHz 1,000.GHz | 100.000 kHz 94226537 MHz | 67.60 dBm -54.60 dB B06.000 MHz 1,000 GHz | 100.000 kHz 85854023 MHz | -67.72 dBm -54.72 dB
1.000 GHz | 3.000 GHz 1.000 MHz | 1.55561 GHz ~41.07 dBm | -28.07 4B 1.000 GHz | 3.000 GHz 1.000 MHz | 1.55561 GHz -41.48 dBm | -28.48 dB
3.000 GHz 8:000 GHz 1.000 MHz 6.85636 GHz -52.77 dBm -39.77 dB 3.000 GHz £.000 GHz 1.000 MHz 6.89235 GHz -52.50 dBm -39.50 dB
i NI we [ )il CHHRNEDHD e
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 13 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date 2.0CT 2017 044611

Date 2 0OCT 2017 C4°47.05

dBm  Offset 10.80 dB Mode Auto Swesp Ref Lavel dBm Offset 1080 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit {heck Limit (lhrrx
FPURIOUS |LINE_ABS .10 ddRE_BPURIOUS LINE ABS
_LINE_ABS_ | SPLRIOUS_LINE_ABS_
-20 dBm
-30 dBm
411 dBrm
.
50 dBm
e A AN o e | AT AN e
-50 dBm -
-a0 dBm -0 dBm
-a0 de a0 dir
Start 30.0 MHz 18004 pts Stop B.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions (Spurious Ernissions
| Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit | Rangelow | Rangeup | REBW | Frequency Power Abs ALImit
30,000 MHz | 763.000 MHz 100.000 kHz | 730 41254 MHz -68,16 dBm | -55.16 B 30,000 MHz | 763.000 MHz 100,000 kHz | 734.67676 MHz -55.55 dB
806,000 MHz 1,000.GHz | 100.000 kHz 925.10495 MHz | -67.92 dBm -54.92 dB B06.000 MHz 1,000 GHz | 100.000 kHz 2 MHz | -54.85 dB
1.000 GHz | 3.000 GHz 1.000 MHz | 1.55511 GHz | -43.08 dBm ~30.08 dB 1.000 GHz | 3.000 GHz | 1.000 MHz | 1.56011 GHz 4 dBm | -20.91d8
3.000 GHz 8.000 GHz 1.000 MHz 6.99235 GHz -52.71 dBm -39.71 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.98985 GHz -52.55 dBm -30.55 dB
‘ i ! )i

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.30 dB Mode Auto Sweep

@1 avgPwr
Limit (thock
BPURIOUS )L INE_ABS
L
LTNE_ABS_
| = B P e a o S
L
-80 darm
a0 de
Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions
| Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit
50.000 MHz | 763.000 MHz 100,000 kHz 737.54008 MHz -68,15 dBm | 55,15 4B
B06.000 MHz 1,000 GHz | 100.000 kHz 923.62260 MHz | -67.81 dBm -54.81 dB
1.000 GHz 3.000 GHz 1.000 MHz | 6511 GHz | 12 dBm -29.12 dB
3.000 GHz 8.000 GHz 1.000 MHz 085 GHz -52.63 dBm -39.63 dB
{ i ([
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=amanas. FCC RF Test Report Report No. :FG791919B

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100
@1 avgPwr

Limit cIu:;}

e BPURIOUS LINE ABS
.10 ddRe [n I E_AB:

_LINE_ABS_

30 db

-40 dBm

-50 dBém

-60 dEr

a
-a0 dBm
a0 de
Start 30.0 MHz 18004 pts Stop B.0 GHz
Spurious Erissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 763.000 MHz 100,000 kHz 732,77886 MHz -68,21 dBm | -55,21 dB
806,000 MHz 1,000.GHz | 100.000 kHz 906.876806 MHz dBm -54.81 dB
1.000 GHz 3.000 GHz 1.000 MHz | 1.55561 GHz | dam 30,49 4B
3.000 GHz 8.000 GHz 1.000 MHz 6.99485 GHz 2.60 dBm -39.60 dB
— —
il WAL we

Date 2.0CT 2017 051026
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=amanas. FCC RF Test Report Report No. :FG791919B
Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0129
40 Normal Voltage 0.0107
30 Normal Voltage 0.0127
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0061
-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0133
-30 Normal Voltage 0.0136
20 Maximum Voltage 0.0110
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
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=amanas. FCC RF Test Report Report No. :FG791919B
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 5MHz V;zzid”
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) SN
(Hz)
50 Normal Voltage -10.1
40 Normal Voltage -8.4
30 Normal Voltage -9.9
20(Ref.) Normal Voltage 0
10 Normal Voltage 0.7
0 Normal Voltage 0
-10 Normal Voltage -0.9 PASS
-20 Normal Voltage -10.4
-30 Normal Voltage -10.6
20 Maximum Voltage -8.6
20 Normal Voltage 0
20 Battery End Point 0.2
IMAX(af)| = 10.6Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — [MAX(af)] 777.158989 > 777 MHz
PASS
fu + [MAX(Af)] 786.850011 < 787 MHz

SPORTON INTERNATIONAL INC.
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wamanas. FCC RF Test Report

Report No. :FG791919B

LTE Band 26_Part 22H

Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.67 5.33 5.68 6.12
Middle CH 4.46 5.33 5.16 6.14 PASS
Highest CH 4.64 5.13 5.39 6.03
Mode LTE Band 26 / 15MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.26 6.72 - -
Middle CH 6.32 6.61 - - PASS
Highest CH 6.52 6.49 - -
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=amanas. FCC RF Test Report Report No. :FG791919B

LTE Band 26 / 15MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB
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=amanas. FCC RF Test Report Report No. :FG791919B

LTE Band 26 / 15MHz / 16QAM
Lowest Channel / 1RB

A
fef Lovel 20,00 dém  Offset 10,50 b ®ef Lovel 30.00 dem  Offset 10,60 b
b Att 30.d8 AQT - RBW 20 MHz b att 30d8 AQT s @ RBW 20 Mz
@152 view @152 view
00 00
\
1E4 1E4
= 1 = 5
| \
i \
1E iE *
!
{
GV 815 Midz ) - Mean Pwr + 20.00 4B CF B3 1.5 Mz ) -
C y ¢ e O Function Samples: 130000 i y ¢ e Distril Function z
Mean | Peak | Crest | 0% | 10% | Mean | Peak | crest | | 10% [ B
Trace 1 | 19.05 gBm | 517 dbm .93 da 3.16 0B 504 dB Trace 1 | 19,30 gBm | 6,27 dbm 5.91 d8 3.07 522 d8 6.12 d8 6,64 08
— —
J J | W e
Date 2 OCT 217 104208 Date 20CT 217 104156
Spectrum
Raf Lovel 20,00 dam ®ef Lovel 30.00 dem  Offset 10,60 b
b Att 30 diy b Att 30.d8 AQT s @ RBW 20 Mz
@152 view @152 view
00 00
i
1E4 - 1E-
\ §
Y
| |
1E 1E L
)
|
|
-1 L L. G R L L L. - S . " 8
CF BI6.5 MHz CF BI6.5 MHz Mean Pwr + 20.00 dB
c y € e D Funetion i y ¢ D Funetion Samples: 130000
Mean | Peak | Crest | 0% | 10% | Mean | Peak | crest | | 10 | b1% | oo |
Trace 1 | 19.96 dem 520 da 3.04 0B .99 4B Trace 1 | 19,22 dem 23 diin 7.01 d8 3.13 E 6.14 48 6,64 08
— —
’ J J W
Date 20CT 217 104252 Data 20CT 217 104324
Spectrum Spectrum
fnf Lovel 20,00 dem  Offset 10,9 fnf Lovel 20,00 dem  Offset 10,9
b Att 30.d8 AQT - RBW 20 MHz b att 30d8 AQT s @ RBW 20 Mz
@152 view @152 view
00 + 00
it s
1 3 N
| \
1E4 1E4
| |
1E T 1E -
1
i
{
:L
1
GV B8 Midz ) - Mean Pwr + 20.00 4B CF 8415 Miiz ) - _ Mean Prer + 20.00 48
i y ¢ D Funetion Samples: 130000 i y ¢ D Funetion Samples: 130000
Mean | Peak | Crest | 0% | 10% [ oame | opoise | Mean | Peak | crest | ne | 10% [ b1%e | oo |
Trace 1 | 19.97 dBm 2548 dhm 5.51da 313 08 5.1 db 535 551 d8 Trace 1 | 19.39 dBm | 6,36 dhm 6.95 da 3.10 48 5.10 & 6.03 d8 6.49 08
— —
J | AR ] | .
Date 20CT 2017 104846 Date 20CT 2017 104435

SPORTON INTERNATIONAL INC. Page Number  : A7-B26-3 of 51
TEL : 886-3-327-3456
FAX . 886-3-328-4978




=amanas. FCC RF Test Report Report No. :FG791919B

LTE Band 26 / 15MHz / 64QAM
Lowest Channel / 1RB

Lowest Channel / Full RB
&)
Rl el 3000 dém  Offset 10 o Ref Level 2000 dém  Offset 10,80 di
b Art 30.ds AQT - RBW 20 MHz b Art 30d8 AQT s & RBW 20 MKz
@153 View @152 View

00
1E4

1E -
\\
|
GV 815 Midz — ' Mean Pwr + 20.00 4B CF 8315 Miiz - Mean Prer + 20.00 48
C y ¢ e O Function Samples: 130000 i y ¢ e O Function Samples: 130000
Mean | Peak | Crest | 0% | 10% | E: 0.01% | Mean | Peak | crest | 0% | 10% [
Trace 1 | 18.72 gBm 2504 dhm 5.32 da 313 08 .85 db Trace 1 | 18.05 gBm | ©6.25 dhm 7.95 da 3.15 48 545 da
= —
J J
Date 20CT 2017 115567 Date 20CT 2017 11:5543

Middle Channel / Full RB

Spoctrum

fef Lovel 90,00 0Bm _ Offset 10,60 ob
30 di o att 3008 AQT s & RBW 20 Miz
@153 View @153 View

01 —-
N
0. 0.
14 1E4 :
|

i

1E 1E &
|

CF 865 Mz
o=

Mean Py + 2000 48 GV 8365 Midz - ) Mean Prer + 20.00 48
y ¢ e O Function Sampl 30000 i y ¢ e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crest | | [ oa%e | opois
Trace 1 | 16.70 dem 5,16 dbm 6.46 da 3.16 0B BE 6.32 0B 5.43 0B Trace 1 | 18,30 dem 51 diin 7.61 d8 3.13 a8
— —
J ] W J | .
Data 20T 2017 11:56,09 Date 2 0CT 2017 115618
Spectrum Spectrum
fnf Lovel 20,00 dem  Offset 10,9 fnf Lovel 20,00 dem  Offset 10,9
b Att 30.d8 AQT - RBW 20 MHz b att 30d8 AQT s @ RBW 20 Mz
@152 view @152 view
00 00
1
154 L! 154
£ | = X
1E 1E ¥
\
i
|
| \ |
GV B8 Midz ) - Mean Pwr + 20.00 4B CF 8415 Miiz ) - _ Mean Prer + 20.00 48
i y ¢ D Funetion Samples: 130000 i y ¢ D Funetion Samples: 130000
Mean | Peak | Crest | 1 | 10% [ oam | opose | Mean | Peak | crest | 0% | 10% | b1% | oo |
Trace 1 | 18.64 dBm 2525 dhm 6,61 da 3.30 6B 557 db 6.52 0B .61 08 Trace 1 | 18,34 gBm 2561 dem 7.57 a8 3.13 48 5.35 da 6.4 08 7.16 08
L= L=
J ] [ ) ] e
Date 2 OCT 217 120040 Date 20CT 217 120024

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.23 | 1.23 | 3.00 | 2.99 | 495 | 484 | 971 | 969 | 14.24 | 1433 - -
Middle CH 1.23 | 1.23 | 3.00 | 3.00 | 490 | 4.88 | 975 & 975 | 14.39 | 14.42 - -
Highest CH | 1.23 | 1.22 | 3.01 | 3.03 | 486 | 4838 | 9.69 | 9.87 | 1424 1436 - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.22 - 3.02 - 4.93 - 9.69 - 14.39 - - -
Middle CH 1.21 - 3.01 - 4.91 - 9.97 - | 14.36 - - -
Highest CH | 1.23 - 3.04 - 4.87 - 9.75 - | 14.39 - - -
SPORTON INTERNATIONAL INC. Page Number . A7-B26-5 of 51

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Data, 20CT 2017 081530

o=
Ob = RBW 30 W RafLaval 2000 dim  OFfset 10,00 ob = RBW 30 ks
us @ VBW 100kHz  Mode Autd FFT e Att e SWT ps w VBW 100 kHz  Mode Autd FRT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[CED 14,20 anm| [CED
_— 82421330 MMz ——~
e i ndB 26.00 dB) o [ ndB
ALA A A N oy A r
10 .‘ T A1 ead Pl -V 1n L =™
Qlactar | I
0 dim—  — odgm—t (— !
T & A\
/ 1 ! \
20 e . ) 20 der — .
1.~ 1 D= oy j - P i
i et . 2B B .
40 d 40
50 deim—i “50 ditm—t
&0 -0
CF 0247 MHz 1001 pis Span 2.0 MHz GF 524.7 MHz 1001 pis Span 2.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(- 1 E E] 14.20 dgm @ down 12552 WHz (- 1 £24 5245 MHI @ down i
T1 1 12,09 dBm nda 26,00 d8 T1 L 093 MHz nda
i) i - 55 0 factor 67 Tz 1 1 Wz 0 factor
- D -
J J URRUARNLY wo

Data 2OCT 217 081520

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Data, 20CT 2017 082315

fof Lovel 20,00 dBm  OFfset 10,00 ob = RBW 30 ks RafLaval 2000 dim  OFfset 10,00 ob = RBW 30 ks
b At e SWT = VBW 100 kHz  Mode Auto FFT e Att e SWT Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[TEEN] [IETED) 14.11 dapmj
20 - 20 di
A
i i Q lactor o 681,39
4 = —_— 0 dférm—— —
y J
10 d 7 10 = ‘.
/ / 1
20 tf 20 der -
. el O peid P il Acalll VI
30
40 d 40 d
50 deim—i “50 ditm—t
0 -0
CF 036,65 MHz 1001 pis Span 2.0 MHz GF 536.5 MHz 1001 pis Span 2.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 B 1457 dgm @ down 12356 MHz (- 1 5 14.11 dgm @ down
T1 1 ~11.40 dbm nda T1 L ~12.12 dbm ndg
i) i -11.35 dam 0 factor Tz 1 -11.97 dam 0 factor
" "
4 L J URINNRNLY oo

Data 2OCT2N7 082305

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

J

g

20CT2017 082542

Ref Level 20.00 dém  Offset 1 b = RBW 30 kHz Raf Lavel 20 00 dim  Offset 1| b = RBW 30 kHz
be At e SWT s @ VBW 100kHz Mode Auth FFT o Att 0B SWT ps o VBW 100 kHz  Mode Auto FFT
561 count 100/100 SGL Count 105,100
(@7 wa
mif1] 18 dnm)| mif1] 15.04 dnm|
20 i o d 84 10 Mz
i ol B e on del
arcirany pe : . B 3600000 Mz
i ~AriVfy ey By 3 i ; / i 1z
Q fact \ ] 695.7
0 dm— T — odsm——————
v \ 1 -
-10d — - A0 d | 4
/ i \
20 dér ’ L 20 d \
s iy !
e = 30, = A
40 d 40 df
50 dém—t -50 dém—t
-0 iy 60
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker i Marker |
Type | Ref | Trc | ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 14.18 dBm ndB down 12252 MHz (- 1 B4E 4463 MHz 15.04 dBm L2196 MHz
1 i -11:62 dam nes 1 L 847.5958 M -11.30 dam 26.00 d8
T2 1 -11.43 dém 0 factor T2 1 B4E.B154 Mz -11.11 dém 0 factor
i T

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

(=)

(=)

i
J

Data, 20CT 2017 08:35 20

fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 20 00 dim  Offset 10,00 06 = RAW 1
b At e SWT 10 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 12 45 = VBW 3 Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
i 1718 anm| [CED ot anm]
. . 62000950 MMz [ #25,50000 MHz
e 26.00 dB)| o ndB 26.00 db|
i — at sl 2003000000 M} i b . T AgSUN0000 M
275.1 ) lacto 76.5)
. /
0 dam—- — 0 dam— Ly
\
10 d 7 10 b
— 4" = 20 der = -
= Hrden R
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF B25.5 MHz 1001 pis Span 6.0 MHz GF 825.5 MHz 1001 pis Span 6.0 MHz
Marker | Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(T ! 8250035 MH2 3 T L 5.5 MH2 g down
TL 1 9555 Mz 71 L D075 MHz ~10.38 d8 ndg
i) i 826 9985 Mz Tz 1 = Wz -10,6% dam 0 factor

Data 2OCT2NM7 083510

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

= o
fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks
b At e SWT 10 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 18 ps = VBW 300 Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
[CED anm| [CED V7 anm]
. (ETE [
e . ndB_ 26.00 db| o ¥ ndB
it aw 1 97000000 M} i Fosihoatt AN S B
Q factor 28,9 { Q factor 8
0 dam—i- 0 dém— 2
10 d - T}
/ \ ! \
. 20 d =
- EE - —
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF B36.5 MHz 1001 pis Span 6.0 MHz GF B36.5 MHz 1001 pis Span 6.0 MHz
Marker | Marker |
Type | Ref | Tre | 1 ¥-valug | Function | Function Result | Type | Ret | Tre | Y-value | Function | Function Result |
(- 1 15.77 d8m @ down F] (- 1 15.47 dgm @ down 3,003 MHz |
TL 1 -5.52 dém ndg 71 L ndg 26,00 d8
i) i -10.45 dam 0 factor Tz 1 0 factor 2782
—
i i
i J URINNRNLY oo
Date 20OCT 217 084222 Data 2¢ 2017 084212

Highest Channel

Highest Channel / 3MHz / 16QAM

m]
fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks Raf Laval 20 00 dim  Offset 10,00 ob = RBW 100 &
b At e SWT 10 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 1245 = VBW 300 & Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
[TEEN] [IETED) a8 anm|
" waz — 24660000 MHz
e - o ndB 2 !
it ~ et I s i el - P 7000000 MHz
1 Q factor 29.7
0 dim—i- 0 dém—
“10d 210 df -
\
204 204 .
9 5 - - 50 = =
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 0475 MHz 1001 pis Span 6.0 MHz CF 47,5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker |
Type | Ref | Tre | 1 | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result
(- 1 845 7507 MA2 @ down 3.000 MHz (- 1 B45. 6002 MHI 5 @ down 3.0
T1 1 846.0075 Mz nda 26.00 d8 T1 L nda
i) i 545,0165 M4z 0 factor EETE|| | _—E 1 0 factor
" "
J J
Date 2 0CT 2017 084450 Data 2007 217 08 4440

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 26

Lowest Channel

/ 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Raf Level 20.00 dém

(=)

Offset 10,80 di = RBW 100 kHz

Raf Lavel 20 00 dim

(=)

Offset 10,80 d& = RBW 100 kHz

i
J

Date 2OCT 217 085152

b At e SWT 10 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 12 us @ VBW 300 kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[CED 19,39 dnm| [CED 17,96 apm)
. v 00 Mz [
e ndB 26.00 di| o ] 26.00
r n B 835000000 ¥
it b, Sy i . 1 ¢ 1835000 0
| Q fac [ 1707
/ /
0 dim— 4 0 dém— |
{ | \
" H ) " 2 i
210 . Bt L 7
/ / \
200 da . 20 der -
-G < s e o | y ot M i Fria i
40 di 40 df
50 deim—i “50 ditm—t
-0 -0
CF 0265 MHz 1001 pis Span 10.0 MHz GF 526.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 82 14.39 dgm @ down 4,345 Wz (- 1 825,231 MHI @ down 4,835 MHz |
T1 1 12,00 dBm nda 0 ¢ 71 L 4,092 MMz nda 26,00 d8
i) i -11.92 dam 0 factor Tz 1 0 factor

Data, 20CT 217 085142

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Raf Level 20.00 dém

Offset 10,80 di = RBW 100 kHz

Raf Lavel 20 00 dim

Offset 10,80 d& = RBW 100 kHz

b At e SWT 10 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 12 us @ VBW 300 kHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100,100
(@155 M (@375 Man
[CED w0 anm) [CED
. 100 MMz -
e T 6.00 4 o
it ) o Al 1893000000 ¥ i r o SR +.8
T |
0 dEm— ¢ 0 dém—- — —
S d ," 20 d -
! {
20 /
P EE S / n
<2 o ?
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 036,65 MHz 1001 pis Span 10.0 MHz GF 536.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | 1 Y-valug | Function | Function Result | Type | Ret | Tre | 1 | Function | Function Result |
(- 1 52 MH2 0 dem @ down 4,595 Mz (- 1 7600 MAL @ down 4875 MHz |
T1 1 834.062 Mz ~12.37 dbm nda 26,00 d8 71 L 634,052 MMz nda 26,00 d8
i) i 838,858 Mz -12.42 dBm 0 factor Tz 1 38,626 M2 0 factor 1
—
" "
4 L URINNRNLY oo
Date 2 OCT 217 085855 Data 2¢ 2017 085845

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=)

Raf Level 20.00 dém

Offset 10,80 di = RBW 100 kHz

Raf Lavel 20 00 dim

(=)

Offset 10,80 d& = RBW 100 kHz

e At idE SWT 10 us @ VBW 300 kHz  Mode Autd FFT o Att A0 de  SWT 12 45 = VBW 300k Mode Auto FFT
561 count 100/100 SGL Count 105,100
(@7 wa |
mif1] 15,87 divm| mif1] V8 dnm]
—— 64730900 MMz [ 645,60100 MH;
i 26.00 di e T 26.00 da
i i s 855000000 MHz i o _7]\ e 875000000 Mk
174.3) 1725
\
-10 d 10 o =
! {
20 o ." 1 20 d 4 \
BT = == 3 - A
40 d 40 df
50 dfim—| 50 e —
-0 iy 60
CF B46.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 Mz
Marker i Markar |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result Type | Ref | Tre | ¥-value | _Function__| Function Result
- 7 547 380 MH2 13.57 dBm ndB down 4,855 MHz (- 1 13.48 dBm ndB down 4875 MHz
U 844,082 MHz nds 26.00 dB 1 L -12 nds 26,00 d8
1 548,538 MHz 0 factor | T2 1 B 0 factor 1
i T
J AUNRNLY | []
Data 20072017 100113

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

J

Data; 20CT 2017 100825

ot : tri =
fof Lovel 20,00 dBm  Offset 10,00 ob = RBW 300 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 300 ks
o At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att e SWT  12.6us @ VBW 1Mz Mode Autd FRT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[CED 19,59 anm| [CED 14,47 apm)
040,510 MH:
) 20 dB
— - _,::-.\u T g
10 : Al BT 18 — e * &
] Q facto \ 7
0 dam— - R L S
. Bt} 5 ) il \
10 da ? ¥ R i !
{ \ | \
200 e - - 20 der - .
3B ¥ T = = fdha
40 di 40 df
50 deim—i “50 ditm—t
-0 -0
CF 029.0 MHz 1001 pis Span 20.0 MHzZ GF 529.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | 1 ¥-valug | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(- 1 14,39 dgm @ down (- 1 14.47 dgm @ down 060 MHz |
T1 1 ~11.14 dm nda T1 L 11,65 dbm nda 2
i) i -11.23 dam 0 factor Tz 1 -11,77 dBm 0 factor
"

Data 2OCT 27 100815

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

Data, 20CT 2017 101527

fof Lovel 20,00 dBm  Offset 10,00 ob = RBW 300 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 300 ks
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att e SWT  12.6us @ VBW 1Mz Mode Autd FRT
SGL Count. 1007100 SGL Count 100,100
(@155 M (@375 Man
[TEEN] [IETED) an dpm|
B - : +10 MHz
e o ¥ ndB 00 di|
i — sy \ 0.250000000 MHz i Voo, T N At 0250000000 MH:|
{ \ 86.0) Q lactor 5.7
| \ |
0 dam— —_— “ odsm——
3 | i
~10 d T t 10
f I}
20 tf 4 T 20 4 o —
2 <3
40 di 40 df
50 deim—i “50 ditm—t
-0 -0
CF 036,65 MHz 1001 pis Span 20.0 MHzZ GF 536.5 MHz 1001 pis Span 20.0 MHz
Marker Marker
Type | Ref | Tre | ¥-valug | Function | Function Result Type | Ret | Tre | %-value 1 ¥-valug | Function | Function Result
(- 1 16.25 dBm @ down (- 1 S 541 WAL 14.90 dgm @ down 0
T1 1 nda T1 L nda
i) i 0 factor Tz 1 0 factor
"

i
%

Data 2OCT2NM7 101517

Highest Channel /

10MHz / QPSK

Highest Channel / 10MHz / 16QAM

g

20CT2017 1017:55

a
Ref Level 20.00 dém  Offset 10,80 di = RBW 300 kHz RafLavel 20 00 dim  Offset 10,80 di w RBW 300 kHz
e At 0GB SWT 126 us = VBW 1Mz Mode Autd FFT he Att A0 dE SWT 126 us = VBW 1Mz Mode Autd FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] mif1] 3 |
N . B [ 0 ) Mz
i 3 ndB d e = ndB 26.00 dit
i Vit oo ol o N 2.690000000 MH:z i e e [P - N . 9.870000000 MHz
i \ 6.4 / Q lac \ 854
{ \ i \
0 tfm— —— — 0 dém— f————— —
i 7 { )
10 d T ~ 40 J‘ -
20 / \ 20 d / |
9 e0N 7 e e b 2ok L~
= A, = — s
40 d 40 df
50 dfim—| 50 e —
-0 iy 60
CF B44.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 842 462 MHZ 18.32 dBm ndB down .89 MHz (- 1 B43.121 MHz < ndB down U587 MHz
T1 U 185 MMz 4.19 dam nds 26.00 dB 1 L 5.085 nds 26,00 d8
T2 1 875 Mz -§.74 d8m 0 factor g T2 1 B.555 3 0 factor
- — =
J URRUNRNLY W ) ) URINUNNLY o

Data ZOCT2NT 101745

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Data; 20CT 017 102457

m]
00 GBm  Offset 10,50 0 w RBW 300 ke RafLaval 2000 dim  Offset 10,00 ob = RBW 300 ks
0B SWT  12.6us = VBW 1 MHz  Mode Autd FFT e Att 0B SWT  12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[TEEN] [IETED) 1430 apmj
., A20.4130 MH:
) 20 B
- LR [ ol - v PP
10 7 \ 18 1 - e \
0 dim— S llﬁ 0 ——— 1
10 dEn .’ ] 210 o .J =
1 / \
20 der ! ) 20 dér |
/ | ) / |
20 d4m- e o - .
40 di
50 deim—i “50 ditm—t
-0 -0
CF B31.5 MHz 1001 pis Span 400 MHZ GF 51,5 MHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 @ down 14,236 MHz (- 1 B2B.413 MHI 1430 dBm @ down 1
T1 1 nda 26,00 d8 T1 L 7 MHZ ~11.88 dBm nda
i) i 0 factor Tz 1 38,603 M2 -11,88 dam 0 factor
- D -
J URRUARNLY wo

Data ZOCT N7 102447

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date 2OCT 217 103158

fof Lovel 20,00 dBm  Offset 10,00 ob = RBW 300 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 300 ks
b At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att 0B SWT  12.6us @ VBW 1MHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
[TEEN] [IETED) 12 dnm
. 10 MHz
) 20 1
19 AT N 16 A, L L N 14416000000 MH,
Q factor \ i 1 i \ 58,9
| / |
b 0 el e e e v
10 d }I L
/ \
20 ¢ 04 f \
20 Z 20 i i T =
i v i -/ A
S
40 df
50 deim—i “50 ditm—t
-0 -0
CF 036,65 MHz 1001 pis Span 400 MHZ GF 536.5 MHz 1001 pis Span 0.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 541 085 MH2 1435 dgm @ down 14,385 MHz (- 1 B4D.716 MAL 13.42 dgm @ down L4416 Mz |
T1 1 207 MHZ nda 26,00 T1 L ndg 26,00 d8
i) i 243,603 M2 0 factor Tz 1 0 factor
- D -
J UURUNRNLY e )i J URINNRNLY oo

Data, 20CT 217 103148

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Ref Level 20.00 dém  Offset 10,80 di = RBW 300 kHz RafLavel 20 00 dim  Offset 10,80 di w RBW 300 kHz
e At AR SWT  12.6us @ VBW 1MHz  Mode Autd FFT o Att A0 dE SWT 126 us = VBW 1Mz Mode Autd FFT
561 count 100/100 SGL Count 105,100
(@7 wa
15, 74 divm| mif1] L
i (4.4 180 MMz — 2 :
i 26.00 di e T e on del
i - 1422600000 2 i ) - Ko By 14.56000000 MHs
7 \ 7 (5] 0.7
0 dm——f—————————————— L 0 e
| ik |
Y 14 2 " 4
-1 7 T -10 ¥
/ {
20 o - | <20 dér -
ot - . J,
- : - e
40 d X
-50 diim—{ 50 ditm—{ -
-6 B 60
CF B41.5 MHz 1001 pts Span 30.0 MHz CF 841.5 MHz 1001 pts Span 30.0 MHz
Marker i Marker
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 843418 MHz 13.74 dBm ndB down 14,236 MHz (- 1 B4Z.548 MHz 13.38 dBm L4356 MHz
T1 U 834.337 MHz -12.43 dam nds 1 L 2 26,00 d
T2 1 340.573 Mz 15 dém 0 factor T2 1 0 factor
i T
J

g

20CT2017 103426

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number  : A7-B26-10 of 51



SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Data, 20CT 017 145529

Data, 20CT 217 112232

o =
Ob = RBW 30 W RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks
us @ VBW 100kHz  Mode Autd FFT e Att e SWT 18 us = VBW 300 kiz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[CED 1760 anm) [CED 14,07 apm)
— €25,01610 Mz ——~
e ndg 0 dn| o 53 B
10 ——  —— 10 — —
0 dim— T s 0 dim—
10d Lz L1 e J
e ; e :
/ /
200 e 20 der
by e
20 ! e < cler =
40 di 40 di
50 diim—{ “50 ditm—t
-0 -0
CF 0247 MHz 1001 pis Span 2.0 MHz GF 525.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 825 0151 MA2 g @ down 12504 MHz (- 1 @ down 3.0 i
T1 1 824.056 Mz nda 26,00 d8 T1 L nda
i) i - 2 Mz 2.33 0 factor 574.9 Tz 1 0 factor
- D -
J J URRUARNLY wo

Middle Channel / 1.4MHz / 64QAM

Middle Channel /

3MHz / 64QAM

fof Lovel 20,00 dBm  OFfset 10,00 ob = RBW 30 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks
b At nde SWT ® VBW 100z Mode Autd FFT e Att e SWT 12 us @ VBW 300 kHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[CED 1256 anm| [CED 5 anm]
_— A0, 01610 MMz - 110 MMz
e p o i nuB !
et e N < B 3009000000 MH:
1 = = S 909 o 7 Q lactor 7.0
i | = g
1 — 0 dém— foger——— .
I\ / \
- / L - ¥
10 + 3 10 i -
\ /
20 d L 20 der - =
) e / e AR .
40 di 40 di
50 deim—i “50 ditm—t
-0 -0
CF 036,65 MHz 1001 pis Span 2.0 MHz GF 536.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker i
Type | Ref | Trc | | Function | Function Result I Type | Ref | Tre | X-valug | | Function |
(- 1 @ down (- 1 @ down
T1 1 nda T1 L nda
i) i 0 factor Tz 1 0 factor
"

J

Date 20CT 21T 111554

Data, 20CT 217 112553

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Raf Level 20.00 dém b = RBW 30 kHz RafLavel 20 00 dim  Offset 10,80 di w RBW 100 kHz
be At e SWT s @ VBW 100kHz Mode Auth FFT o Att 0B SWT 12 45 = VBW 300 kH:  Mode Autd FRT
561 count 100/100 SGL Count 190/100
(@7 wa
mif1] 12.51 dim|
—— 641,10700 MMz —
‘U 1 B 26.00 di e
¥ By 1228000000 MHz A ~
10 < G A RS 5 10 £
A = 0.7 7 \ 78.9
I ' f X
0 tfm— — — 0 dm— ————
f \ -
-1 : ¥ -10 v
20 dér + . 20 d L
=30 g8 - \ 1 i ol
40 d 40 df
50 dém—t -50 dém—t
-6l i 60
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker i Marker |
Type | Ref | Trc | X-valiue 1 ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 848.107 MHz 12.51 dBm ndB down 1226 MHz (- 1 547 452 MHz 1394 dBm 3039 MHz
T1 U 847.633 MHz nds f 1 L o -12.39 dam 26,00 d8
Tz 1 348,821 M-z 0 factor T2 1 -11.72 dém 0 factor
i T
J J
Data 20CT2017 11:17.07
SPORTON INTERNATIONAL INC. Page Number  : A7-B26-11 of 51
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 26

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Date 20CT 217 11:3038

Data 20CT 217 113854

L= (2o}
00 GBm  Offset 10,50 0B w RBW 100 kHe RafLaval 2000 dim  Offset 10,00 ob = RBW 300 ks
e SWT 10 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT  12.6us @ VBW 1MHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
[CED 12,21 dnm| [CED 14,19 apm)
N 62709900 MMz [ A4 A4 MMz
e 0 dB o o e .00 di)
i x 492500 3 P ey - e 2.690000000 MHz
10 =T 7 u 7 ¥ Y 85.1
/ 1
0 dam——————— —_— 1 0 dém— O —
Lnd L3 — s {2
| \
=0ty 20 der ! y
A o 3088 -
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF B26.5 MHz 1001 pis Span 10.0 MHz GF 829.0 MHz 1001 pis Span 20.0 MHz
Marker | Marker i
Type | Ref | Trc | X-valye | Y-value | Function | Function Result I Type | Ref | Tre | X-valug | Y-value | Function | Funetion Result |
(- 1 @ down 4,925 Wz (- 1 44 WAL 14.49 dgm @ down 060 MHz |
TL 1 ndg 26.00 d8 71 L 1B5 MMz 0.47 dém nda 26.00 d8
i) i 3 d 0 factor 157.9 | | _—E 1 S iz dBm 0 factor
- — =
J I UHERURNLY we J UNRNIRNDY .

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

J

Date 20CT 217 11:3408

fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 300 ks
b At e SWT 10 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT  12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100,100
(@17 Max (@375 Man
[CED 1216 anm| [CED 206 apm)
na ~ 410 MHz
e o ndB 26 )
it : $.903000000 MHz| i . oy cncBs, 9970000000 MHz
Y 170,48 ] Q lactor CERT
| = .
{S— odsm—tg—
] ) / .
- ! L - 1 X
| \ f’
204 s 20 4 f
J n A i, |y
-3 L 23 v
40 di 40 df
50 deim—i “50 ditm—t
&0 -0
CF 036,65 MHz 1001 pis Span 10.0 MHz GF 536.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | %-value 1 ¥-valug | Function | Function Result |
(- 1 7 12.46 dgm @ down 4 z (- 1 8 dem @ down 097 WHz |
T1 1 nda T1 L dém nda
i) i 0 factor Tz 1 0 factor
"

i
i

Data, 20CT 217 114225

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

J

Date 20CT 21T 113523

fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 300 ks
b At e SWT 10 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT  12.6us @ VBW 1MHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
[CED T anm) [CED 5 dapm)
845,57 100 MMz e '
i ndB 26.00 dBl e v 0 di
it o . 1863000000 MHz| i T [ o P 9.750000000 MHz
= 1734 i \ 6.4
{
0 d§m——a—— —_— 0 dém— +- s
{
10 d — ]
20 ! 20 d !
7 T = =, ==
T AT o g o st S . SN
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF B46.5 MHz 1001 pis Span 10.0 MHz GF 894.0 MHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result
(T 1 845 13,01 dBm g down 4,865 M T L 842 nd@_dewn
TL 1 ndg 1 71 L 2 ndg
i) i 0 factor Tz 1 0 factor
"

i
i

Data, 20CT 217 114338

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-B26-12 of 51



wamanas. FCC RF Test Report

Report No. :FG791919B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

=

Rl el 30.00 dém
be At 30 de
S6L Count 1007100

Offset 10,80 db w RAW 300 khz
SWT 126 us @ VBW 1 Mz

Mode Auto FFT

(@17 Max

(e

11.98 dnm)|

50 dlm—rt

-600)

CF B31.5 MHz

1001 pis

Span 300 MHz

Marker

1 ¥-valug |

Funetion |

Function Result |

Type | Ref | Tre |
| — i

T1 1

iz i

nde_down
ndg
0 factor

i
J

Data 20CT 217 114710

Middle Channel / 15MHz / 64QAM

Raf Level 20.00 dém

Offset 10,80 db w RAW 300 khz

b At B SWT 1264 @ VBW 1MHz  Mode Autd FFT
S6L Count 100/100
(@17 Max
i
42
20
ndB
e 14.356000000 &
10 - Y
J [ e e = O Yac 58.7)

-3, >
40 d
50 diim—
-0
CF 036,65 MHz 1001 pis Span 400 MHZ
Marker [
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result |
(- 1 842 494 MH2 0 @ down 14,356 Mz
T1 1 nda
Tz i 0 factor

i

Date 2OCT 21T 115041

Highest Channel / 15MHz / 64QAM

=

Ref Level 20.00 dém  Offset 10,80 dB = RBW 300
e At 30 dE SWT  12.6us @ VAW 1 Mode Auto FFT
S6L count 160/100
(@7 wa
mif1] 37 dnm)|
N 0 18
e ade 26.00 db|
y 14386000000 Mz
19 — e sy
i v 0.4
50 dem—t
-0 iy
CF B41.5 MHz 1001 pts Span 30.0 MHz
Marker i
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result |
- 7 539432 MHz ndB down 14,386 MHz
T1 U 834 nds 26.00 d8
T2 1 348,683 M-z 0 facior X
i

Date, 20CT201T 11:51:55

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

1 A7-B26-13 of 51

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 11 | 1.08 | 272 | 273 | 449 | 447 | 907 | 9.05 | 1346 | 1352 | - -
Middle CH 1.09 | 1.09 | 271 | 272 | 449 | 449 | 905 @ 899 | 134 | 134 - -
HighestCH | 1.09 | 1.09 | 272 | 273 | 45 | 449 | 901 | 9.01 | 13.37 | 1343 | - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.09 - 2.71 - 45 - 9.05 - | 1352 - - -
Middle CH 1.1 - 2.72 - 4.49 - 9.03 - | 1343 - - -
Highest CH | 1.09 - 2.7 - 4.51 - 9.03 - | 1346 - - -
SPORTON INTERNATIONAL INC. Page Number . A7-B26-14 of 51

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Data; 20CT 2017 081500

fof Lovel 20,00 dem  Offset i RBW 30 ko RafLaval 2000 dim  OFfset 10,00 ob = RBW 30 ks
b At B SWT  632uc @ VBW 100kHz  Mode Autd FFT e Att 0B SWT G324 @ VBW 100kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
[TEEN] [IETED) 14.76 apmj
- 36150 MMz
e 3:10] o Oce Bw 20260 MHz
10 - 10 — —
] b
0 dam: B — 0 désm— —
7 \ \
-10 d -+ k- 10 -+
/ \ f \
268 b 20 dér & I
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF B24.7 MHz 1001 pis Span 2.0 MHz GF B24.7 MHz 1001 pis Span 2.0 MHz
Marker Marker i
Type | Ref | Trc | X-valye | Y-value | Function | Function Result I Type | Ref | Tre | X-valug | Y-value | Function | Funetion Result |
(- T 1835 dam - 1 24 3615 MHE 1478 dam i
Tl 1 Occ Bw 1.099300889 MHz |— 71 L 32416014 Mz .09 dBm Occ Bw 107972028 MHz
Tz i Tz 1 e Mz 5.74 dBm
-

Data 2OCT 217 081510

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Data, 20CT 017 082245

-
Rof Level 30,00 dBm  OFfsel 10,60 0B w RBW 30 khz Raf Lavel 2000 dim  Offset 10,00 0B = RBW 30 ks
o At e SWT §S @ VBW 100 kH:  Mode Autd FFT o Att 3 de SWT Zys @ VBW 100 kHe  Mode Autd FFT
SGL Count 160;/100 SGL Count 106/100
(@157 W |
mif1] mif1]
20 20 B
- ¥ cccBw
it v L e i Py ) TANTN =]
|
0 dam: p— 0 dim— A
/ \ / \
“10d - 30 d !
f \ 1 \
20 1 Y 20 d .
-0, i LT S i
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 036,65 MHz 1001 pts Span 2.0 MHz GF 536.5 MHz 1001 pts Span 2.0 MHz
Marker Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- T a35 Rz 1835 dam - 1 536 6483 MHE 1835 dam i
T 1 7,70 dBm 1.088111688 MHz | — 71 L 7.19 dBm Oce Bw 1093700
2 1 837, 1 3.50 dBm T2 [
il il
L J (L] L] [TT1T] a0

Data 2OCT 27 082255

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

o o
Ref Level 20.00 dém  Offset 10,80 di = RBW 30 kHz RafLavel 20 00 dim  Offset 10.80 di = RBW 30 kHz
b At e SWT s @ VBW 100 kHz  Mode Autd FFT o Att 0B SWT G324 @ VBW 100kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
0175 Max @7k Max
i 15 anm)| i 5 o]
@4l 180Hz e 41 @ iz
e 09 9 1 MH| o T Oue B 1.0801 11608 MHz
19 = s Wil 16 4 e, v .
A f
0 dém _ 0 dam— — ———
/ \ \
“10d + 1 10 d F T
| i / \
20 : . 20 der ! -
~ T Y s T g
AT A= e = >
40 d 40 df
50 dém—t -50 dém—t
-0 iy 60
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Marker |
Type | Ref | Trc | x-value 1 ¥-value | _Function Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 648 6301 MHz 14,15 dBm (- 1 13.73 dBm
T U 94775175 MMz .21 dam occ Bw 1.090305081 MHz | L occ Bw 1082111868 MHz
I3 i 948.84285 Midz .14 dém | T2 i
i

JL

Dafe 20CT2017 082512

Dela ZOCT2NT 082522

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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wamanas. FCC RF Test Report

Report No. :FG791919B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

et trir =
fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks
e At e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 12 us @ VBW 300 kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[TEEN] [IETED) 1436 dpmj
e ; B o d B
il e i A il [ e P o i
10 ¥ 18 1
e [ S
0 dim— T 0 dém— ~ S
J !
10 df - - 210 df
7 \ / \
4% . \ i \
20 der —7 T - 7 -
50 B - s
40 di 40 df
50 deim—i “50 ditm—t
-0 -0
CF 0255 MHz 1001 pis Span 6.0 MHz GF 525.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker i
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | %-value 1 ¥-valug | Function | Function Result |
(T ! 14.77 dBm TS 1 8261474 14.36 dBm I
T1 1 10.32 dém 15284715 MHz T1 L dém Oce Bw 2727
i) i 9.25 dim Tz 1 7.93 dam
"

Data; 20CT 2017 08:3450

Data 2OCT 27 083500

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date 2OCT 217 08,4152

fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks

e At e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 18 us = VBW 300 kiz  Mode Autd FFT

SGL Count. 1007100 SGL Count 100/100

(@155 M (@375 Man

ML) ML)

e - B By o OccBw "y 2

10 - = — L 10 i ot el b — . .=

s / \ . \

0 dim— — - 0 dém— \

“10d 1 " 10 d - -

20 d — = 20 der 4; ]

=l =] 4 om—t-

40 d 40 d

50 deim—i “50 ditm—t

-0 -0

CF 036,65 MHz 1001 pis Span 6.0 MHz GF 536.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 17.81 dBm T 1 B 14.98 dBm i

T1 1 3,75 dém Oce Bw 2 T1 L 8,55 dém Oce Bw
Tz i 1 9,52 dam Tz 1 10 dém
- D -
J J URRUARNLY wo

Data 2OCT 217 084202

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Ref Level 20.00 dém  Offset 10,80 di w RBW 100 kHz RafLavel 20 00 dim  Offset 10,80 di w RBW 100 kHz
be At e SWT 10 us @ VBW 300&Hz  Mode Autd FFT o Att 0B SWT 12 45 = VBW 300 kH:  Mode Autd FRT
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] 1 15.07 dnm|
—— 84,1 [ 1390 MH:
fa —;u‘f;{!nw . 2721276721 MH| RE Y 2.2 56733 MH|
e -~ " \ i ! S ol =
\ Y
— L —— S | S—
\ |
‘. -0 d 4 .
20 di !
— = = e e U o NG
A o L
40 d 40 df
50 dém—t -50 dém—t
-0 iy 60
CF B47.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 15,45 dBm (- 1 B47.58 : 15.02 dBm
T1 U 9.32 dém occ Bw 272127 1 L 345.1 8.31 dém occ Bw 2733766733 MHz
T2 1 10.10 dém T2 1 548 55663 5,93 dém
- — =
J ) URRUNRNLY W ) ) URINUNNLY o
Data 20CT2017 06,4420

Deta ZOCT2NT 054430

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number  : A7-B26-16 of 51



SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date 2OCT 217 085122

Data, 20CT 217 085132

et trurn
fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks
e At e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 12 us @ VBW 300 kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
M1[1] mif1]
_— (e
e i o ] Oce Bw i H6E MHz
Th e ™ x = A 1
- ; ¥ 1o ' L et
! 1 i |
0 dim— e 1 0 dém— T -
f | ] \
“10 den 4 - 10 d - .
/ \ i \
200 e i 20 der 3
\ \ / \ ] ALY 1
_‘ M 3 ] oy o > e
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF B26.5 MHz 1001 pis Span 10.0 MHz GF 826.5 MHz 1001 pis Span 10.0 MHz
Marker Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(T 1 827.743 MH2 14.37 dBm T 1 B24.652 dam i
TL 1 .58 dBm 4485514486 MHz 71 L 5 dBm Occ Bw 4485524468 MHz
Tz i T2 i dBm
- — =
] | [T

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks
e At e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 12 us @ VBW 300 kHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[CED 1760 anm) [CED 76 anm]
_— #3H,65000 S1Hz - 136, 26000 MHz
e Oce Bw +. 485514486 MH2| o M < By +.4855 14486 MH|
A P4 [ I T X 3
it = P Dy Lem b i 1 ot o
|
0 dim— 4 I 0 dém— .
10 dEn 1 | 40 ok | \
| \ i \
20 der 1 ) - 20 dér L
( AS ol T e "
A \a N i ! A\, , AT T b
L W A e
40 di 40 df
50 deim—i “50 ditm—t
-0 -0
CF 036,65 MHz 1001 pis Span 10.0 MHz GF 536.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 | Function | Function Result | Type | Ret | Tre | %-value 1 Y-valug | Function | Function Result |
(T 1 838,658 MH2 T L [ 1 I
T1 1 Mz Oce Bw 4485514486 MHz T1 L Oce Bw 4435514486 MHz
T2 i 5 Mz Tz 1
- D -
J J URRUARNLY wo

Data; 20CT 017 085825

Data 2OCT 27 065835

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

g

20CT2017 100053

Data ZOCT2NT 10.0103

a
Ref Level 20.00 dém  Offset 10,80 di w RBW 100 kHz RafLavel 20 00 dim  Offset 10,80 di w RBW 100 kHz
be At e SWT 10 us @ VBW 300&Hz  Mode Autd FFT o Att 0B SWT 12 45 = VBW 300 kH:  Mode Autd FRT
561 count 100/100 SGL Count 190/100
(@7 wa |
mif1] mif1] a9 dpm
2 o d Mz
e e i Oce B 3 14486 MH|
i o - A " A 16 dmane Al na, E
i i 7 T
0 i m—— e ‘,‘ Lo — —_— .
BUE - - 10 df : -
| \ ] {
20 der - <20 der + "
O AT Py - ~ e Nun
gt v -~ 3 L e
40 d 40 df
50 dém—t -50 dém—t
-0 iy 60
CF B46.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 844912 MHz 14,45 dBm (- 1 B4 12,89 dBm
T1 U 944.25235 MH2 9.99 dgm occ Bw + 455504486 MHZ 1 L 8.78 dém occ Bw 4 #BEE14486 MHz
T2 1 94874775 Mbz 8,81 dem | T2 1 .01 dem
- — =
J ) URRUNRNLY W ) URINUNNLY o
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